

Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at www.bccancer.bc.ca/terms-of-use and according to acceptable standards of care.

PROTOCOL CODE: BRAJACTTG

Page 1 of 3

DOCTOR'S ORDERS	Ht	cm	Wt	kg	BSA		m²
REMINDER: Please ensure				in are c			Allergy & Alert Form
DATE:	To be	given:			Сус	le #:	
Date of Previous Cycle:							
Delay treatment	week(s)						
CBC & Diff, platelets da	ay of treatment						
For Cycle 1-4, May proceed				ours Al	NC <u>greater</u>	than o	or equal to 1.0 x
10 ⁹ /L, Platelets greater tha							
For Cycle 5-8, May proceed 10 9/ L, Platelets greater tha		written	if within 72 h	ours A l	NC <u>greater</u>	than c	or equal to 1.5 x
10 /L, Platelets greater the	<u>311</u> 90 X 10 /L						
Dose modification for:	Hematology		☐ Other To	xicity			
Proceed with treatment ba	_	work f					
PREMEDICATIONS: Pa				nacist t	o confirm		
dexamethasone 🗌 8 mg o			•		·	AC tre	atment
and select ONE of the follo			o, . o oo io .	, , , , , , ,	neo prior to	, , , , , , ,	aimoni
ondansetron 8 mg F	O 30 to 60 min	utes pr	ior to AC trea	atment			
aprepitant 125 mg PO 30 to 60 minutes prior to AC treatment							
ondansetron 8 mg PO 30 to 60 minutes prior to AC treatment							
netupitant-palonose	etron 300 mg-0	5 mg l	PO 30 to 60 i	ninutes	prior to AC	treatn	nent
					·		
<u>OR</u>							
45 Minutes Prior to PACLi	<u>itaxel</u> : dexame	thasoı	ne 20 mg IV	in NS 5	0 mL over	15 min	utes
30 Minutes Prior to PACLi						er 15 m	ninutes and
famotidine 20 mg IV in NS	100 mL over 15	minut	tes (Y-site co	mpatibl	e)		
☐ Other:							
Have Hypers	sensitivity Read	tion T	ray and Pro	tocol A	vailable fo	r Cycl	es 5 to 8
CHEMOTHERAPY: (Not	te – continue	d ove	r 2 pages)				
☐ CYCLE #(C			- p. 3,				
DOXOrubicin 60 mg/m ² x			mg				
Dose Modification:	' 			:	ma		
IV push			J				
cyclophosphamide 600 m	g/m² x BSA =		mg				
Dose Modification:				•	mg		
IV in NS 100 to 250 mL o							
***	SEE PAGE 2 FO	OR CH	EMOTHERA	PY CY	CLES 5 TO	8 ***	
DOCTOR'S SIGNATURE:							UC
							SIGNATURE:



Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at www.bccancer.bc.ca/terms-of-use and according to acceptable standards of care.

PROTOCOL CODE: BRAJACTTG

Page 2 of 3

DOCTOR'S ORDERS							
DATE:							
<u>OR</u> ☐ CYCLE #5 DAY 1 (Cycle 1 of trastuzumab and PACLitaxel)							
trastuzumab 8 mg/kg x kg = mg IV in NS 250 mL over 1 hour 30 minutes; observe for 1 hour post infusion							
Pharmacy to select trastuzumab brand as per Provincial Systemic Therapy Policy III-190							
Drug Brand (Pharmacist to complete. Please print.) trastuzumab	Pharmacist Initial and D	ate					
CYCLE #5 DAY 2							
PACLitaxel 175 mg/m² x BSA = mg							
Dose Modification: mg/m² x BSA = mg							
IV in NS 250 to 500 mL (non-DEHP bag) over 3 hours. (Use non-DEHP tubing with 0.2 micron in-line filter)							
OR □ CYCLE #6 DAY 1							
trastuzumab 6 mg/kg x kg = mg IV in NS 250 mL over 1 hour; observe for 30 minutes post infusion							
Pharmacy to select trastuzumab brand as per Provincial Systemic Therapy Policy III-190							
1 ,	Pharmacist Initial and D	ate					
trastuzumab							
PACLitaxel 175 mg/m² x BSA = mg							
Dose Modification: mg/m² x BSA = mg	_						
IV in NS 250 to 500 mL (non-DEHP bag) over 3 hours. (Use non-DEHP tubing with 0.2 micron in-line filter)							
OR CYCLE # (Cycle 7, 8) DAY 1							
trastuzumab 6 mg/kg x kg =mg IV in 250 mL NS over 30 minutes; observe for 30 minutes post infusion (not required after 3 treatments with no reaction)							
Pharmacy to select trastuzumab brand as per Provincial Systemic Therapy Policy III-190							
Drug Brand (Pharmacist to complete. Please print.) trastuzumab	Pharmacist Initial and D	ate					
PACLitaxel 175 mg/m² x BSA = mg							
Dose Modification: mg/m² x BSA = mg							
IV in NS 250 to 500 mL (non-DEHP bag) over 3 hours. (Use non-DEHP tubing with 0.2 micron in-line filter)							
acetaminophen 325 to 650 mg PO PRN for headache and rigors							
DOCTOR'S SIGNATURE:		UC SIGNATURE:					



Information on this form is a guide only. User will be solely responsible for verifying its currency and accuracy with the corresponding BC Cancer treatment protocols located at www.bccancer.bc.ca/terms-of-use and according to acceptable standards of care.

PROTOCOL CODE: BRAJACTTG

Page 3 of 3

RETURN APPOINTMENT ORDERS					
DATE:					
Return in <u>two</u> weeks for Doctor if cycles 1,2, 3, or 4					
☐ Post Cycle 1 only: Book filgrastim (G-CSF) SC teaching and first dose on Day					
Return in <u>two</u> weeks or <u>three</u> weeks for Doctor and Cycle 5 Day 1 and 2 (physician discretion)					
Return in three weeks for Doctor and cycle 6,7, or 8					
☐ Last Cycle. Return in <u>three</u> weeks for Doctor and BRAJTR (to continue single agent trastuzumab)					
CBC & Diff, Platelets prior to each cycle					
Muga Scan or Echo prior to Cycle 5 and then every ☐ 3 months or ☐ 4 months until completion of treatment					
Prior to Cycle 5: ALT, Bilirubin					
If clinically indicated : Creatinine Muga Scan Echocardiogram					
☐ ALT ☐ Bilirubin					
☐ Other tests:					
☐ Consults:					
☐ See general orders sheet for additional requests.					
DOCTOR'S SIGNATURE:	UC SIGNATURE:				